
B8                   April 2024

Pit Frames and Boards

 Index  Package / Order
 No. Part No. Reference   Description 

 1.   11-051569-000   Socket Head Screw (M10 x 120 mm) 
 2.   11-052028-001  Flat Washer (10 mm) 
 3.   11-051970-001  Locknut (10 mm) 
 4.   11-051045-001  Hex Head Cap Screw  (10 mm x 30 mm)
 5.   55-279458-000  Side Frame L.H. Front  - Ball Accelerator
 6.   55-279457-000  Side Frame L. H. Rear - Ball Accelerator
 7.   55-279455-000  Side Frame R.H. Front - Ball Accelerator
 8.   55-279456-000  Side Frame L.H. Rear - Ball Accelerator 
 9.   55-279461-000  Side Frame L.H. Front - Division Kickback
 10.  55-279462-000  Side Frame L.H. Rear - Division Kickback
 11.  55-279459-000  Side Frame R.H Front - Division Kickback
 12.  55-279460-000  Side Frame R.H Rear - Division Kickback
 13.  11-054829-000  Button Head Cap screw (M10 x 50 mm)
 14.  11-052018-000  Flat Washer (M10)
 15.  55-279306-000  Front Pit Board Assembly R.H.
   15a.  55-279306-C02  Top Pit Board R.H.
  15b.  55-279306-C01  Front Pit Board Plate R.H.
  15c.  55-279463-000  Long Strip
  15d.  11-051894-000  Torx Self Cntr Sink Head Wood Screw 
        (M5 x 35 mm)
 16.  55-279308-000  Rear Pit Board R.H.
  16a.  55-279308-C02  Rear Top Plate R.H, 
  16b.  55-279308-C01  Rear Pit Board R.H.
  16c.  55-279308-C03  Rear Top Short Plate
  16d.  11-051897-000   Torx Self Cntr Sink Head Wood Screw 
        (M4.5 x 20 mm) 
 17.  55-279305-009  Front Pit Board Assembly
 17a.  55-279305-C02  Front Top Plate L.H,
 17b.  55-279305-C01  Front Pit Board Plate
 17c.  55-279463-000   Long Strip
 17d.  11-051894-000  Torx Self Cntr Sink Head Wood Screw
         (M5 x 35 mm)
 18.  55-279307-000  Rear Pit Board R.H.
  18a.  55-279307-C02  Rear Top Plate R.H.
  18b.  55-279307-C01  Rear Pit Board Plate L.H.
  18c.  55-279307-C03  Rear Top Plate L.H.
   18d.  11-051897-000   Torx Self Center Sink Head Wood Screw 
         (M4.5 x 20 mm)
  



April 2024          B9

Pit Frames and Boards


